For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

n n a’_; D ! !.!
u ’ .
The Worlds Fastest Lawn Mower

\IL GITUT T Eil

Serial Numbers
2037165
and Higher

Model # Engine Model # l
Serial # Engine Serial # |
Date Purchased . Engine Spec. #
XXW-72 PARTS MANUAL
700006 April, 2002

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

nIVIF NIIODDrN

“LINFiE TN § BIF e S

C Ongratulations on your purchase of a DIXIE CHOPPER lawn

mower. We believe you have exercised excellent judgement, and are most
appreciative of your patronage.

| Your DIXIE CHOPPER Dealer is your #1 SOURCE for
DIXIE CHOPPER parts and service !

l Please call or visit your nearest authorized Dixie Chopper Dealer for
additional service information.

l AUTHORIZED DEALER

I Let us know how you are getting along with your new CHOPPER!
www.dixiechopper.com

Dixie Chopper reserves the right to make changes or add improvements to its products at any time without
incurring any obligation to make such changes to products previously manufactured. Neither Dixie Chopper, nor
its dealers, accept responsiblility for variations which may be evident in the actual specifications of its products and
the statements and descriptions contained in this publication.

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983
myrsye n'nnnnrn

— LIk OUITUI I &7 -
CONTENTS
[ Quick Reference Parts 1
Decals 2
l Decal Placement 5
Frame 6
Wheels & Tires 9
Foot Pedal 10
‘ Deck Lift System 11
OoCDC 12
| Deck 13
Hubs and Belts 15
Transmission Frame 17
Transmission & Drive 20
Wheel Motor 22
l Hydraulic Hose Diagram 23
Fuel System 25
I Throttle 27
Body 29
Brake 33
I Center Hub 35
Engine POD 36
| Engine 20Hp Kohler 39
Engine 26Hp EF1 Kohler 40
Electrical Diagram 20Hp Kohler 41
Electrical Diagram 26Hp EFl Kohler 42
I Notes 43
|

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MINrarE aarnnnrn

poogd—g—} erervre—————— e — W

IR UIIUI I &I

l XXW MODEL
I QUICK REFERENCE PARTS

| Engine

Deck 2" 7z

Rear Tires 97200 97200
Rear Rims 97130 97130
Front Tire & Rim 97166 97166

i Front Rims 10239 10239

Amsoil Oil Filter 60119 2/ 60119
Zinga-Hydro Filter 68140 68140

Deck Roller (Ctr) 30240-0

Choke Control 20248

Throttle Cable 68249

Brake Cable 65246 (Left) | 65247 (Right) |
Parking Brake Band 65244

Fuel Cap 401171

ISSSS—S—S—S—S———

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRIRION RISNNEN

LINiE UnvI 1 kn |
DECALS

XXW2600 il XXW4000

1 2 3

CAUTION

Emergency Braxe for Emergeficy stapping oniyl!

BYTARY mwmm RN e OFT PULL N

i

Frequent yse sfEmergency Brake while starimg i

PATENT CGHOKE l SF 1unNing BNgine mMay Cause star‘;.ver 206 b‘el‘t i

PENDING IGN ITION : |
U5 OFF

Hydravkc loch-up cccurs withengine cff i

Emergency Broke has no eftect withengine aft,

NOTICE

CORRECTION OF MANUFACTURING DEFECTS. i
ITWILNOTBEUSED TG COVER LACK OF
MANTENANCE, OPERATOR MIS-USE NORMAL
WEAR AGCIDENTS CUSTOMER DISSATISFACTION
DRIRANSPORTATION CHARGES TO AND FROM
THESERVICING DEALER

15
REF# PART# DESCRIPTION REF# PART# DESCRIPTION QTyY.

1 1800013 XAN2600 Front Panel 1 9 {97013 VTG Only 1

2 65435 XAW4000 Front Panel 1 10 130591 Warranty Notice 1

3 65436 SBurb’N Turb"N 1 11 197160 RPM Notice 1

4 (97018 City Slicker 1 12 130588 Hillside Danger 1

5 65413 Patent Pending 1 13 |264000200210 [VIC 1 |
6 800014 Ignition (Twin unit fakes two.) | 1 14 30586 Tractor Buster 1

7 1800015 Choke (Twin unit takes two.) 1 15 (30580 USA Decal 1

8 (85406 Caution Brake 1

2
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

s ﬂ"llﬂﬂ'n

LINIE UIIUI 1 il

DECALS (CONT’D)

A CAUTION

OFERATOR CONTROLLED DISCHARGE CHUTE

Shut offengine before refueling, BEBG

Safe operation of this vehicle
is the sole responsibility of the
operator. Safely is an ATTITUDE
and it starts with youl

Naver fiffueitank indoors or

whenaengine is hot, DANGER
Wipe up allspilied fuel

before starting engine,

Ponot smeke wile refueling.

18

A CAUTON

READ OPERAIORS MANUAL

T AWAY, |
DO NOT GPERATE MOWER i
1 UNLESS GUARD OR GRASS |

CATCHER IS ATTACHED, : MEVER (CARRY PASSENGERS

LOOK BEFORE BACKING AVOID
20 SUPPERY (Ot STEEP AREAS

& ENGINE ARE SIOPPED
BET PARKING BRAKE & HEMOVE
REY FLEAVING MACHINE.

DISENGAGE

22

REF# PART# DESCRIPTION QTY.B REF # PART# DESCRIPTION QTy.

I 16 40118 Fuel Caution 2 21 30585 Fender Caution 1
17 1990765438 Belt information 1 22 165422 Belt Route Decal 1

l 18 [97072 OCDC Safety Decal 1 23 {63401 Throttle 1
419 (97514 Hom Waming 1 24 163402 Brake & Steering 1
20 (30229 Deck Danger Decal 2

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRINIRET S ANMANRDREN

———— ———i W — W

AIIIREE aaN T RiET I

DECALS (CONT’D)

APFINSL LrFrrr 1 L4

g
L
:
:
\
Ny
S
S
:
Ny
S

26

REF# PART# DESCRIPTION QYY.R REF # PART # DESCRIPTION QTy. l
25 130573 Floor Pan Decal 2 26 (30571 Fender Decal 2

4
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

NRIUEE SIINDnrn

- DIk OV 1 &1
{* DECAL PLACEMENT
' T-Box
| (2 0il Tank (@ Rear Left Side Left
i~ Rear Right
l "‘j (8 Fender

5
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

nIyr niinnnre

INiL OV 1 il

FRAME

4 65100-XWW [Weldment - XXW Frame 1 10 |(W-168 7/18" Standard Flat Washer 8
2 IB-200 3/8"-16 U-Boit 4 11 |B-216 7/16"-20 x 3" Bolt XW4000) 4
3 iN-160 3/8"-16 Coupling Nut 8 11A |[B-198 7/16"-20 x 2" Bolt (XXW2600) 4
4 {97096 Rear Guard 1 42 |67045-72 |Bumper - XXW 1
5 1400026 Weldment - Low Ride Seat Pan 43 |W-160 10mm Flat Washer 3

w/ Hinge 1 14 B-179 3/8-16x2 1/2" Boit 3
6 (100007 Weldment - Low Ride 45 N-108 3/8"-16 Whiz Flange Nut 3

Transmission Frame 1 16 [N-152 1/4"-20 Insert Nut 6
7 1B-229 3/8"-16 x 5" Bolt 2 17 168205 1" Spacer (XXW4000) 4
8 (N-107 3/8"-16 Nylon Locknut 2 18 |400008 |Mount - Floor Pan Hinge Frame | 2
] N-135 7/16"-20 Nyloc Nut 4 19 (97169 Square Bumper Cap 2

B

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRIIEFE ninnnrn

ik VIO i &It

‘ XXW2600 CROSSMEMBER & ENGINE ADJUSTMENT

l REF # PART # DESCRIPTION QTY.J} REF # I
N-103-W {5/16"-18 Whiz Flange Nut a W —————

97024  {Crossmember

72216 Pull Stop Weldment

N-110  [1/2"-13 Nut

72221 16"x1/2" Bolt

W-113  15/16" Standard Flat Washer
B-156  |5/16™18x2" Gr.5 Bolt 15 |B-123 1/2"-13x1 1/2" Boit
W-107  [3/8"x1 5/8" Beweled Washer 16 (97008  |Stop Void Warrenty Decal

7
WWW.mymowerparts.com

13 |N57 - 17213 Whiz Flange Nut
14 W-109  |1/2" Flat Washer

BN DWW N -
=2 b P e aa] wg] e

-] DD




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983
RIVEIFr OlIInDnre_

UINniE UInvi 1 ki
XXW4000 CROSS MEMBER& CENTER HUB
PLACEMENT

Narrow bolt pattern to
rear of machine.

REF # PART DESCRIPTION
1 |[N-103-W |5/16"-18 Whiz Flange Nut 9 de Weldr

68242 Center Drive Hub Assembly 10
72216 | Pull Stop Weldment 11
N-110  |1/2713 Nut 42 |97024 |Crossmember

72221  {16"x1/2" Bolt 13 |N-157  |1/2"-13 Whiz Flange Nut
W-113  |5/16" Standard Flat Washer 14 |W-109  [1/2" Flat Washer

B-131  |5/16"-18x1" Gr.5 Boit 15 [B-123  [1/2"-13x1 1/2" Bolt

de Assembly (#9 16 |97008  |Stop Void Warrenty Decal

~NiooibiwiN
"_-ﬁ-b—-xw»—éb

wr i DA | -

8
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRILIAE NIFRDDED

LIISNIL IO 1 kNN
WHEELS & TIRES L

|
REF# PART# DESCRIPTION Qry.
1 [10220 Dust Cap 2
1A |P-108 Coiter Pin 2
2 [N142 1"-14 Slotted Hex Nut 2
3 10w Top Bearing 2
4 110206 Outer Bearing Race 4 Tire Sealant - Part#68211 1 Liter Bottle
5 97171 Bottorn Bearing > Front Tire @ 1 Liter
6 10008 ol Sea > Rear Tire (@ 2 Liter (Optional)
7 |97170 Front Fork Weldrmert 2
8 B2 Balt - 5/8"-11x7" Hex Head 2
9 (N115 Nut - 5811 Nyloc 2
10 67205 Inner Front Wheel Bearing 2 urf Boss 1l Tire (Only)
11 |10203 Quter Front Whee! Spacer 2 97130 Rm
12 10205 Quter Front Wheel Bearing 2 10127-8|  Vae Stem
™ M Py T I TIPTT!
20 |PB339303P [Wheel Motor Axle Nut
21 {67266 Brake Drum
22 167002 Whedl Flange wistuds
14 67205 Inner Front Wheel Bearing 2 23 |B183 1 1/4"x3/8" Allen Head Whese! Boit
15 167204 Inner Front Wheet Spacer 2 24 |W-138 Whesl Motor Scuiare Washer
16 10205 Quter Front Whee!l Bearing 2 25 |PW72546 | 1/4" Key
17 10203 Quter Front Whee! Spacer 2 26 |67118W Viheei Motor 18Cu. In.
=T i o, )
97200]  Turf Boss Ill Tire (Orly) 1 (OMNA000)
97130 Rim 1 27 |N27 3/8"-24 Locknut Wheel Motor Nut
10127-8]  Vahwe Stem 1 28 |900700138  |Vvheel Motor Block (Twin Machine Only)

g
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRERIEE mIINDRER
(17T T 7 T

FOOT PEDAL ASSEMBLY

WWW.mymowerparts.com

REF# PART# _DESGRIPTION _aTv.

4 {10107-1/2 |Kit - Foot Pedal 1 11 |10228-1 |Pin 1

2 102252 Weldment - #50 Foot Lift Arm 1 12 |F-100 3/16" Drive-In Grease Fitting 1

3 102241 Paw 1 13 |B-131 5/16"-18x1" Bolt 1

4 990735020 |Foot Pedal Lock {incl. #5 - #6) 1 14 1W-113  15/16" Standard Flat Washer 1

5 [W-164 516" Wafer Spring Washer 1 15 (68219  1#50 Chain 1

6 |N-144 5/16"-18 Nylon Jarn Nut 1 16 10233  |#50 Half Link 1

7 1300008 Deck Height Pointer 1 17 (10232 #50 Master Link 1

8 |[N-130 5/16"-18x1 3/4" Coupling Nut 1 18 20217-25 |Spring 1

9 300007 Deck Height Indicator 1 19 [30213 Hair Pin Clip 1
10 (102261 Lit Sprocket 1 J

10




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRENSAN SRISSRERDENY

e — ——RININIE NN § KiT

l DECK LIFT SYSTEM l

|
| |
REF # PART # DESCRIPTION QTy.
I 1 68108 2 7/8" Long Bushing 2
2 61250 3/4” Long Bushing 2 l
3 S-114 1/2"-13 Stud 4
4 N-157 1/2"-13 Whiz Flange Nut 8 REF # PART # DESCRIPTION QTyY.
i 5 681058 1/4" Long Bushing 1 13 B-241 3/8"-16 Eye Bolt 1 ’
6 68104 #50 Small Sprocket 1 14 |[N-108 3/8"-16 Whiz Flange Nut 1
7 88106 1 3/18" Bushing 1 15 [W-154 3/4" Flat Washer 4 l
8 68103 Deck Lift Sprocket #50 7 16 |B-240 3/4"-10x11" Bolt 1
9 990710005 #50 Rear Deck Lift Chain 2 17 |B-239 3/4™10x10" Bolt 1
10 |68217 #50 Front Deck Lift Chain 2 18 |N-158 3/4"-10 Nyloc Nut 2
i 11 990710002 #50 Return Spring Chain 1 19 168110 3/4" x 34 3/4" Rod 1
12 97456 225 tb. Return Spring 1 20 10232 #50 Master Link i 10

— S — i i = — =

11
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

IrIL UIIUI 1 kN

72” OCDC

MFrEF MIrnNnnrn

REF# PART# DESCRIPTION QTY.J REF# PART#  DESCRIPTION  QTY.

72122 Assembly - 72" OCDC 9 |68130 |Control Rod (Inc. #9,11,15) | 1
1 |BA79 3/8"-16 x2.5" Boit 1 10 |[N157  |1/2*13Whiz Flange Nut | 2
2  |W-104 3/8" Standard Flat Washer 3 11 68121 3/8"-24 Yoke 1
3 |20252 Spring 1 12 |B-138  [1/2"13x1" Bolt 2 (|l
4 |900014 Handle 1 13 |W-109 [1/2" Standard Flat Washer | 2 | ||
5 |68142 11" Plastic Plug 1 | [ 14 [72123 [Lower Screen ml
6 |N-107 3/8"-16 Nylon Locknut 1 15 |N150  |3/8™-24 Nut 11
7 |20224 Hair Pin Clip 2 16 |P-102  |3/8"x1.25" Clevs Pin T
8 |67258 Handie Grip 1 17 |W-104 (J/8" Standard Flat Washer | 2

12

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

e

Y7}
7]
72” Deck

13

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

~AJIFNIR OIIUT 1 kNN

72” DECK (CONT’D

MINFEF NIiNnnnrn

DESCRIPTION REF# PARY# DESCRIPTION

1 |67317-72 Pulley Guand 2

2 10222 Spring 2

3 IN108 3/8" Whiz Flange Nut 51 3/8 -16 Nylon Lock Nut *

4 165308 Idler Spring Tab 2 37 W14 3/8" Fiat Washer 6
5 1300016 72" Top Plate Weldment 1 38 |P-113 3/16"x1" Roll Pin 1

6 1334000130111 |Left 3-Hole Tab 1 39 |30211 Enguaging Shaft 1

7 120224 Hairpin Clip 10 40 130210 Cam Weldment 1

PR 81 35 Ceis B 5 e s S S—

g 30232 Left Scissor Am 1
10 |N-156 5/8"11 Nyloc Jam Nut 5 a1 |97343 Enguaging Rod T |
44 (302400 Long Roller 3 42 1302008 Connecting Am Bracket 1
42 [B-255 5/8"-11x9" Carriage Bolt 3 43 302075 Enguaging Spring 1
43 |B-110 3/8"-16x3/4" Carriage Bolt 29 44 |20217-25 Retumn Spring 1

13A |B-135 3/8"-16x1" Carriage Bolt 4 45 [N-173 #10 Nyloc Nut 1
14 |B-136 3/8"-16x1.25" Camiage Bolt 10 46 |30212 Enguaging Handle 1
15 |300014 72" Deck Weldment 1 47 B-245 #10-24x1 1/4" Camiage Bolt| 1
16 (300017 Weldment - Roller Bracket 1 48 130206 5/8"x1/2" Bushing 1
17 (B-253 5/8"-11x6" Camiage Bolt 1
18 67240 Short Roller 2 P S i : : Rt FLED
19 |W-135 5/8" Flat Washer 6 49 |300011 Weldment- Triangle Plate | 1
20 (300019 Left Blowout Baffle 1 50 |B-185 5/8"-11 x 2" Bolt 2
20A 300018 Right Blowout Bafile 1 51 |N-180 5/8"-11 Jam Lock Nut 2

24 {10203 Spacer 1 51A |N-181 5/8"-11 Center Lock Nut 2
22 |B-254 5/8"-11x7" Camiage Bolt 1 52 (68224 Flat Idler Fulley 1
23 |B-172 1/4"-20x1" Bolt 4 52A |30224 Flat Idier Pulley 1
24 |F-100 3/16" Drive in Grease Fitting 2 53 [30234 V idler Pulley 1
25 |6 54 |B-117 1/213x1.25' Bolt 1
26 55 |W-140 5/8" ID. Nylon Washer 4
27 30231 Right Scissor Amrm 1 56 (61250 T-idier Slide Bushing 2
28 |334000130110 ;Right 3-Hole Tab 1 57 (W-112 172" Lock Washer 1
29 |[C104 Ring Clip 2 58 |68225 T-idler Slide 1
30 [334000130109 |2-Hole Tab , 2 59 |(B-223 3/8"-16x2 1/4" Camiage Boit| 2
31 [P-103 3/8" x 2" Clenis Pin 2 60 |30214-72 Stabilizer Bar 2
32 (97006 Pivot Stand 1 61 |W-149 Waffer Washer 10
33 [N-102 1/4"-20 Whiz Flange Nut 4 62 |B-190 3/8"-16x1 1/2" 2

Use individually or a combination of 10203, 65278 and 30112 to achieve proper belt
alignment between the triangle plate and the top center deck spindle pulley.

14

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

NRIIFE NiiNnnNDrn

LIFIE OUIivI 7y kN

XXW2600 HUBS AND BELTS

Complete Spindie Assembly
Outside - 10161
Center - 10161-L.

OPTIONAL

Hard-Faced 72" Blades #98125
Offset 72" Blades #98007

REF#  PART# DESCRIPTION arv.J REF#  PART# DESCRIPTION arv}
1 |N67 114 Jam Nt 3 || 14 W10 58" Ballenile Washer 3
2 W% 74" Wesher T 15 B2i 25" Biade Balt (Use Wo biade spacer) | 3
I, T Believile Washer 6 B2 3" Blade Bdlt (Use with biade specer) | 3
4 |9076754005  |6.75' Spiit Pulley 3 B12ILL 325’ Blede Balt (use with Whizow) | 3
5 |W131 1/8" Wesher 3 | [ 16 [ooome0maoos  [6.00° Puley 7|
6 |3218 Seded Bearing 6 || 17 |37l Long Blade Sheft T
7 30041 Deck RLb 31| 18 |3m@ Whiz-Mow (Opiioral) 3 |f
8 Fm Greese Fitting 31| 19 [eeost Engire - Deck Belt (B81) Tk
9 3219 Inner Deck Hub Specer 3 || 20 |82 Deck Beit (B-162) 1 |k
10 30217 Shart Biade Sheft 2 [ 21 [z Fen 1
PPRETYS 172" Blade Specer 3 | [ 2z |ooo7Bad Engine - Trars. Belt (not shown) (B41) | 1
12 |WH01 2 1/4" 0D, Fiber Washer 3
13 |302772H [72 Stererd Hgh LR Blades | 3
022772N 72 Heewy Dity Lift Blade 3
15

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

-

RILIE nIrnnnRrn
DINIE UIIUT 1 &1

XXW4000 TWIN HUBS AND BELTS

WWW.mymowerparts.com

Complete Spindle Assembly
Outside - 10161
Center - 10161-L
Magic Mulcher on all Twin Spindle
OPTIONAL Hubs,
Hard-Faced 72" Blades #98125
l Offset 72" Blades #98007
REF # PART # DESCRIPTION QTY.R REF # PARY # DESCRIPTION Qry.
1 |N167 1714 Jam Nut 3 14 |[W-100 58" Bellenille Washer 3
2 W46 14" Washer i 15 |B-121 2.5" Blade Balt (use wo blade spacer) 3
3 (W37 1" Bellenille Washer 6 B-121-L 3" Blade Balt {use with biade spacer) 3
4 |98076754008 6.75" Split Pulley 3 B-1214L 3.25" Blade Boit (use with Whiz-Mow) 3
5 W13 18" Washer 3 16 | 9807600X100S 6.00" Pulley 1
6 |30218 Sedled Bearing 6 17 3021741 Long Blade Shaft 1
7 130241 Deck Hub 3 18 130302 Whiz-Mow 3
8 (F102 Grease Ftting 3 19 (68082 Engine - Deck Belt (3-82) 1
‘ 9 30219 Inner Deck Hub Spacer 3 20 68162 Peck Beit (B-162) 1
10 30217 Short Blade Shaft 2 21 {72266 Fan 1
11 130242 1/2" Blade Spacer 3 22 97345 |Engine - Trans. (B-40) 1
12 |[W-101 21/4" OD. Fiber Washer 3 23 20056 Gutch - Center Drive Belt (B-38) 2
I 43 |30227-7T2H 72" Standard High Lift Blades 3 |
30227-72N 72" Heaw Duty Lift Blade 3 I
A — — _ — |
16



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

NIIrE niinnnrn

DIIE OUIIUI 1 kT
XXW2600,XXW4000

TRANSMISSION FRAME ASSEMBLY

REF# PART# DESCRIPTION QTY.A REF# PART# DESCRIPTION QTy.

4 |100007 Low Ride Transmission Frame 1 291 [N117 3/8"-16 Large Flange Lock Nut | 1

2 |B150 516" 2 /2" Eye Bolt 1 22 30234 Pulley 1

3 |N103W 5/16"-18 Whiz Flange Nut 2 23 |W-124 38" Machine Washer .120" 1

4 |W-171 120 1Dx1 14" OD Teflon Washer | 2 24 W-123 38" Machine Washer .060" 1

5 65205 Steering Block Weldment 2 25 |W-178 38" Machine Washer .031" 1

6 |20257 Rubber Handle 2 26 197415 Spacer - Inside Pulley 1

7 1400037 Foam Lever Sleeve 2 27 |B-165 38°-16x2 Bolt 1

7A 67259 Foam Grip 2 28 |B124 3/8'x16x1 34" 1

l 8 20231 Left Steering Lever 1 29 |W-104 3/8 Standard Flat Washer 1
9 (20232 Right Steering Lever 1 30 100011 idler Arm 1

10 [W-170 1/2" IDx7/8" OD Teflon Washer 2 31 |NO3W 5/16"-18 Whiz Flange Nut 4

11 (W-110 12" Machine Washer 4 32 |200008 Hydraulic Tank 1

12 |20252 Spring 2 33 |(W-125 3/8'x7/8" Washer Plastic 1

' 13 iN-110 1/2"13 Nut 2 34 |W-126 3/8" Washer 3
14 [N-111 1/2°-13 Hex Nut 2 35 |N-107 3/8"-16 Nylon Locknut 1

15 F-101 Grease Fitting 90 degree 2 36 1022 Spiing 1

16 |B-131 516-18x1" Bolt 4 37 9701 Fender Bracket 2

| 17 |B-143G 1/2'x4 1/2" Boit 2 38 68142 Plug 2
11 18 (40218 Seat Strap 2 39 |B-165 3/8"-16x2" Boit 2
19 |N03-W - 51618 Whiz Flange Nut 2 40 N-108 3/8"-16 Whiz Flange Nut 2

20 |W-113 516" Standard Washer 2 41 (W14 ¥8" Flat Washer 2

WWW.mymowerparts.com

17



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

—

DIk Uit 1 kil

- FRANIAF NIINnnDre o

XXW2600 EFI
TRANSMISSION FRAME ASSEMBLY (CONT’D)

REF# PARTH# DESCRIPTION QTY.@ REF # PART# DESCRIPTION Qry.
1 B-105 5/16"-18x1 3/4" Bolt 2 12 |(W-110 1/2" Machined Bushing 4
2  |W-113 5/16" Standard Washer 2 13 |20252 Spring 2
3 N-103 5/16"-18 Hex Nut 2 14 |[N-175 1/2"-13 Coupling Nut 2
4 (20224 Hairpin Clip 2 15 |B-138 1/2"-13x1" Bolt 2
5 Plastic Bushing 2 16 (68142 |Plastic Plug 1"x1" 4
6 or 17 67256 Plastic Plug 1"x2" 2

18 {B-165 3/8"-16x2" Bolt 2

19 iN-108 3/8"-16 whiz Flange Nut 2

7 {65207-R Right Pump Control Arm 1 20 97021 Wide Fender Brace 2

P-118{ Roll Pin 1 24 |B-206 3/8"-16x1 3/8wx2"L U-Bolt 1

B-131{5/16"-18x1 Boit 1 22 1600031 |EF! Module Mount 1

8 865207-L Left Pump Control Arm 1 23 |W-104 3/8" Flat Washer 4

P-118| Roll Pin 1 24 [N-107 3/8"-16 Nylon Locknut 2

B-131|5/16"-18x1 Bolt 1 25 20223 Spring Backing Clip 2

9 (20221 Plastic Bushing 2 26 [67259 Foam Grip 2

10 |P-101 Pin 2 27 1400037 |Foam Lever Sleeve 2
11

18

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRENIEE DIINDDFN

UINIL UIIUI I k11~

XXW4000 TRANSMISSION FRAME ASSEMBLY
(CONT’D)

REF# PART# DESCRIPTION QTy.
1 B-105 5/16"-16x1 3/4" Bolt 2 g (20221 Plastic Bushing 2
2 [W-113 5/16" Standard Washer 2 10 |P-101 i
3 |[N-103 5/16"-18 Hex Nut 2 11 00
4 (20224 Hairpin Clip 2
5 120222 Plastic Bushing 2
6 |2 12 |W-110 |1/2" Machinery Bushing 4

13 20252 Spring 2

I 14 |N-175  [1/2-13 Coupling Nut 2

7 172207 Right Pump Control Arm 1 15 |B-138 1/2"-13x1" Bolt 2

P-118! Roll Pin 1 16 68142 Plastic Plug 1"x1" 2

B-13115/16"-18x1" Boit 1 17 67256 Plastic Plug 1"x2" 2

8 |72207 Left Pump Control Am 1 18 |20223 Spring Backing Clip 2
F-118|3/16"x1 1/2" Roll Pin 1
B-131|5/16"-18x1" Boit 1

19
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

nIIr nuADDrN

DIiIE UNUT I &1
TRANSMISSION & DRIVE FOR XXW2600

1 [B5070 Sundstrand 10A Pump - Right 1 13N -114 Nut - 3/4"-16 1
2 |N-168 3/8"-24 Whiz Flange Nut 4 445 | 5004 High Fressure Port Fitting 4
2A |N-184 3/8"-24 Hex Nut 4 455 | 5071 Sundstrand 10A Pump - Left 1
3 |W-169 Washer - 5/16" Grade 8 Flat 4 166 | 7015 Case Bleed Fitling 2
4 |000385201 T Gear Box 1 476 1 5072 Charge Pump Inlet Fitting 2
5 |788101 T Box Gasket 1 182 | 5130-30 |Dump Valve - no cross port 2
6 |772150 T Box Cower Plate 1 195 | 5001 Small Bell Housing 2
7 782025 T Box Cower Plate Bolt 4 207 | 88030B [Bearing Plate Gasket 2
8 |65206 3/8" Threaded Rod 2 217 | 92026 Bell Housing Bolt 8
9 K102 Woodruff Key 3/16"x 3/4" 1 226 | 5024 ©  |Pump O-Ring 2
10 (W-167 3/4"X1/8" Hardened Flat Washer 1 236 | 8031 T Box Fitting (Brass) 2
411 [9907500X750S |Transmission Pulley 1 246 | 7013 Green Clamps 2
412 [W-132 3/4" Bellevile Washer 1 00000 |1 >rime Valve F/System e
20

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

IR UIIUT T AN)
TRANSMISSION & DRIVE FOR XXW4000

FRIRE SIINDRRETY

QTY.§ REF# PART# DESCRIPTION .

REF# PART# DESCRIPTION Qry,
4 |991168006  |Pump- Twin Big Right 1 14 [65004  |Hgh Pressure Port Fitting 4
2 (NA157 1/2'-13 Whiz Flange Nut 4 15 {991168005| Pump - Twin Big Left 1
3 N85 1/2'13 Grade 8 STD. Nut 4 16 [25-130-30 {Dump Vahe 2
4 |000365201-L.  |T Gear Box 1 17 72016 Fitting 2
5 788101 T Box Gasket 1 48 72024 Bell Housing O-Ring 2
6 |772150 T Box Cover Plate 1 19 {72001  |Big Bell Housing 2
7 | 792025 T Box Cover Plate Boit 4 20 7880308 |Bearing Plate Gasket 2
8 |7206 112" Threaded Rod 2 21 (792026 |Bell Housing Bot 8
9 (K102 Woodruff Key 3/16"x 3/4" 1 22 (68031 T-Box Fitting {Brass) 2

10 |W-167 34"X1/8" Hardened Flat Washer | 1 23 1720 1/2'x3/8" 90 Fitting 2
11 [ 9907500X750S | Transmission Pulley 1 24 68010 U-Tube Steel Line 2
12 [W-132 4" Bellevile Washer 1 25 160124 8" Hose Clamp 2
13 [N114 Nut - 3/4"-16 1 00000 {F

21

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

I OIINNRNrEN

g e d

UINiE OUITvI 1 kil

WHEEL MOTOR

WHEEL MOTOR IDENTIFICATION #18
18 Cu. In. W80380/City Slicker
24 Cu. In. W80394/Twin S'Burb’N Turb’N |

QTY.j REF# PART# DESCRIPTION
412 |PB332018 |Rotor Assembly (18 cu.in.) 1
1 |PB0O1B0E9 Dust/Shaft Seal 1 PB332024 |Rotor Assembly (24 cu.in.) 1
2 INKIT Body Seal 4 13 |[PB015008 |Manifold 1
3 |INKIT Commutator Seal 1 B0
4 IN KIT O~ring Seal 1 ; = ; : S,
5 |INKIT Teflon Back-up Sed 1 15 |PBO18056 |Endcover Piston 1
& |PB018073 Snap Ring 1 16 |PBO18059 (Piston Spring 1
7 IPBO18054 Thrust Washer 3 17 {PB1680007G jEndcover 1
8 |PB0180&2 Thrust Bearing 1 18 |NA ID Tag 1
9 |PB018053 Housing Bearing 2 19 |PB334018 Assembly Bolis (18 cu.in.) 4
40 |PB130015 Housing 1 PB334024 |Assembly Bolts (24 cu.in.) 4
14 |PB014027 Drive Link (18 cu.in.) 1 20 PW72545 |Shatt 1
PB014031 Drive Link (24 cu.in.) 1 21 |PW72546 |Shatft Key 1
22 [(PB339303P {Shaft Nut 1

22

WWW.mymowerparts.com




= FRENIAE DIINDRre

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

EININIE UITUT 1 11

XXW2600 HYDRAULIC HOSE DIAGRAM

wes Black Solid Hose

=

—--— (Clear Hose
REF# PART# DESCRIPTION QTY.§ REF# PART# DESCRIPTION .
1 |200008 |Hydraulic Tank (3-1-02) 1 14 65075 |High Pressure Black Hydro Hose | 2
2 40T17-T |T Hande Cap W Dipstick 1 15 |67008 |38 Tee 1
3 [60125  |Fitting- 90 Deg. 3/8" Pipe Thraed x 38" Barb | 2 16 |67014 |38 Barbed X /4" MPT Fitting | 1
4 (68140  |Filter - Hydro Zinga 40 Micron 2 17 65009 |38 Pipe Plug 1
5 (65108  |5/8" Clear Hose 7. 18 67013 |Clamps for 65108 (Green ) 2 |
6 |65074  |High Pressure Black Hydro Hose 2 19 68231 |# Wom Clanp 2
7 |BTHBW  [Whed |  Cubic In, XWV2600 | | 20 67015 |Cese Bieed Fitting 2
8 |60103L  |Oil Codl 21 [65004 |High Pressure port Fitting 4
9 [67014 |38 bab x 1/4" MPT Fitting 22 68031 |7 Box Fitting (Brass) 2 |
10 [67017  |90- degree fitting 23 (65072 |Crarge Pump Iniet Fitting 2
11 [87104  [Sted Fitting 24 (97374 |516" Black Hose 3
12 87104 |Stedl Fitting 25 |72012  |Black Clamp 1
13 |67016 | 1/4" Oring x 38" Barb 90

23
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FILAF SAIINDREFY

IR OIVUT I kIX

XXW4000 HYDRAULIC HOSE DIAGRAM

WWW.mymowerparts.com

Solid Hose
- = Ribbed Hose
—-we Clear Hose
—-— 38" Solid Hose
REF# PART# DESCRIPTION QTY.§ REF # PART # DESCRIPTION QTY.
4 |200008 Hydraulic Tank (3-1-02) 1 15 |65108  |5/8" Clear Hose /i
2 [40117-T T-Handle Cap wf Dipstick 1 16 |67014 3/8" Barbed X 1/4" MPT Fitling
3 (72015 Fitting - 90 Deg. 3/8" x 1/2" 2 417 |72010 High Pressure Black Hydro MHose
4 68140 Filter - Hydro Zinga 40 Micron 2 18 67013 Clarmps for 65108 (Green)
5 {72108 1/2" Ribbed Hose . 19 (68233 #3 Worm Clamp
6 (7201 High Pressure Black Hydro Hose 2 20 87103 145 DEG. Fitting
7 97363 {Wheel Motor- 24 Cu. In. (XXW4000 24 60109  |3/8" Black Hose I,
8 {60103-L Qil Cooler 2 22 72021 Straight 1/2"x1/2" Fitting
9 (68231 Worm Clamp 4 23 |65004 High Pressure Port Fitting
4106 | 7014 3/8" barb x 1/4" MPT Fitting 2 24 168031 T-Box Fitting (Brass)
146 | 7017 90 degree fitling 2 25 72021 1/2"x3/8" 90 Deg. Fitting
428 | 7104 Steel Fitting 1 26 |97374 5/16" Black Hose It
432 | 00009 Steel Fitting 1 27 |72012 5/16" Black Clamp
146 | 7016 1/4" Q-ring x 3/8" Barh 2 28 |68010 U-Tube Steel Line
24




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

PRINIEr NIINnDrn

INikE UITUI 1 EiT

XXW2600 EFl1 FUEL SYSTEM

REF # PART # DESCRIPTION .

12 (G108 ([Camp

13 G110 [Clanp
14 [NA Kohler Part - {Regulator)

Qry.

2

1

1

3 4020 |Fuel Tank Bushing 4 15 |NA  |Kohler Part - (Filter) 1

4 400016 [Vale - Fuel Tank Shut-Of 2 16 |N102 | 1/4"-20 Whiz Flange Nut 5

5 197374 |Gas Line- 516" . 17 |B206  |38-16x1 38" w2'L SQUBOt | 1

6 (97369 |Ges Line"Y"-&16" 1 48 |W-104 |3/8' Flat Washer 2

7 72012 |Hose Clamp 13| 19 [B102 |14 20x34" Bott 5

8 |973® |Filter- Gas & Waler Parker 1 20 |N07  |3/8™-16 Nylon Locknut 2

9 |65008 |GasLline"T -516" 1 21 |600029 |Clamp 5

10 72218  |Fitting 1/8MP x 516" 90 Deg. 2 22 500005 |Ground Wire - (F/Fudl P.) 1
11 INA  |Koher Pat - (Pump) 1 23 |N82 [Nt (For Fuel Pump) 2

25
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

nnar anonnrn

— ——— S —— —

EIFiIE UIIvr 1 kn

XXW4000-72
FUEL SYSTEM

REF # PART # DESCRIPTION QTY.R REF # PART # DESCRIPTION

4 400015 |7 Gal. Fuel Tank 2 5 197374 Gas Line - 5/16"
6 160124 Hose Clamp 2
: 7 197302 Filter - Gas & Water Parker 2
3 40220 Fuel Tank Bushing 2 8 72012 Spring Clamp (Black) 6
4 400016 |Valwe - Fuel Tank Shut-Off 2
26

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRIMEE NIFRDNED

DR UIIUI 1 ki1

XXW2600 THROTTLE ASSEMBLY

REF # PART # DESCRIPTION QTY.

4 {67258 |Handie Grip (Black) 1
2 197012 |Handle Weldment 1
3 |N-134 |5/16" Flange Lock Nut 1
4 120224 |Haimpin Cotter 1
5 [N-107 [3/8" -16 Nyloc Nut 1
6 |W-104 13/8" Standard Flat Washer 2
7 |W-125 13/8" Nylon Washer 3 REF # PART # DESCRIPTION
8 |C105 |CdCip 2 12B-1 107 5/16"-18 x 3/4" Bolt 1
9 ) [Thiottle € 13W| 113 |5116" Flat Washer 1
146 | 5270 Upper Stainless Throttle Bracket 1
15W] -152  |#10 Stainless Washer 2
16B-] 203 10-32x3/4" Stainless Boit P
10 197011 |Lower Throttle Mounting Bracket] 1 17W| -153 |1/4" Stainless Flat Washer 1
44 iB-108 |3/8"-16 x1" Bolt 1 18B-] 209 1/4"-20x3/4" Bolt 1
L - o - »

27
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

o iUy niinnnrn
[F I 777717 /T 7R

XXW4000 THROTTLE ASSEMBLY

4 |67258 |Handle Grip (Black)
l 7012  |Handle Weldment
N-134 |5/16" Flange Lock Nut
20224 {Hairpin Cotter
N-107  |3/8" -16 Nyloc Nut
W-104 |3/8" Standard Fiat Washer
W-125 |[3/8" Nylon Washer
C-i05 |C Clip

REF # PART # DESCRIPTION
10 {97010 Lower Throttle Mounting Bracket
14 |B-165 3/8"-16x2" Hex Head Bolt
42 |B-107 5/16"-18x3/4" Bolt
43 |W-113 516" Flat Washer
14 68271 Upper Stainless Throttie Bracket
15 [W-152 [#10 Stainless Washer
16 {B-203 10-32x3/4" Stainless Bolt
17 |W-153  [1/4" Stainless Flat Washer
18 |{B-209 1/4"-20x3/4" Bolt

REs =l

wiv~Nni hiWN

e owa ] NN e RO RO ]

28
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

NIV NIINDDED

DIk OnuI 1 en

XXW2600 BODY

29
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983
17}
7]

XXW2600 BODY

L ved Beg|  groooy| 02
4 Ued Jool4 o4 dep oliseld| LD OF 4 TNXEH8L-oLG| MEOLN| 6F
| Poeg BRUNGHeRuIGR] | Ze9| 6E Z S .GLPBL-oLG|  SLLS| 8k
L yoms uonkBl|  grgoe! 8E 14 BUsep\ BB GIXOLG| sl Lb
] opp| k| L€ Z g PeL-oLG|  1ea| 9k
| Bued koH| ooy 9€ || ¥ BUSBM B OLG|  SLIM| S
4 Jog sBeur) ZAXOT-F| /51 1| SE [ wPg.5L8lols| olda| vl
L () Byoesg Bunnon ted od|  qoooor| VE ] cel Bupnopy epued 1BN|  geooor| €1
b INDOROTLON 8L-9LG|  LEIN| €E L | e loddng kel pnd e e WO yeooor,  ZH
4 INDROTWINOZ- 4| QAN CE ! 1OM spy MO B L-epued|  ovooow|  FE
b (b)) Prpeig Bugunop Led sooH| 90000F| LE Z BUSS\\ e SSOMBIS /L | €S| O
4 Buse JNsed 8L W OF Z 0 SSOUEIS YT | 6eg| 6
z wiy Buoewuop| /0000y 62 9 U Bd | 20| 8
z g .spel-osl  Ligl 8 9 waoe-yl|  agl £
[4 wa . Le-ols|  lera L2 8 yNobel ZWW SSOUEIS OZ-/L | WOLN] 9
Z wogebeueD) o) 9€ 12 BUSS\BH SOUBIS L] S| S
| Ued oo} Z/289| S€ 17 WgseURS Oz  ovd] P
Z BUsB\\| SO P2 L | Ppeg kg el pnd B L B2 ¥ g0y €
Z INBUp|  OLN| E2 | el Buguron Bpued Y| Seody| €
A wdeD )| Sk & ! WSTpMAMOT D L-Bpued| o0y b

£ §ALD

30

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

ruIr nisnnDDrn

; Y 77 1 7 T ]
| XXW4000 BODY

N V/
\ \'j;( g

31
WWW.mymowerparts.com



XXW4000 BODY

For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

L pieno) 1eeg jesH| €¥000y| EP

2 jpued sfiensyl  gpzeg| W I ued jeeg| o9zo00y| 0T |if
[4 deponseid| 111D OF ¥ INN XeH 81-.0L/G] MEOLN| 61

z eyoeIg JolelLNoH/eIBWoYoRl | /pZ8g| 6€ z PS .GLLX8L-9L/G GLl-s| 8k

4 yowmg uonuby|  gpz0Z; 8E 14 Bysep Jepued G ixoLel  8Lli-w|  Lb

4 epuD|  8rzoz| LE 4 09 1 X8L-.9L/5 leL-af 9l

| jeued juoid| #H000p| 9E 14 Bysep ®I4 9161 -] S

4 yog abewed z/1X0Z-F/L] [S\-H| SE z Hog G2 1LX8L-9L /5 sol-g| vk ||
L (ye)) 1edi0eig BunLNO Ued Jool4| GO000Y| VE b ge) Buhunoly Jepued WoRd|  9c000r!  EF

¥ INN 300 UOIAN 8L-0L/8]  LELN| EE | 1yoeig poddng yue) jend '[BS/ Jedy WBRd|  ye000y] €l m
¥ NN %007 UOIAN O2-p/L|  9LLN| €€ ! WP apiy MO TBD) £ - Jepusd|  groooy| B

} (by) 101G Bununop ued 10old|  90000¢| BE 4 Jaysepn Jejd ssouels b/l eS1-wm) OF

4 Jaysepn ouseld 8/€| Szl-wmy OF £ Wog ssauRlS p/EX0T- Pl 60z-g| 6

Zz uuy Bunosuuod|  /0000b; 62 g JBysepy ield /| Z0L-M| 8

4 wog S1xeL-9ol/60  121-g| 8€ 9 }og 0z-.v/1 zok-gl 4

I4 Jog .4xgl-0L/6|  1ei-a] LZ 8 N sbuely ZIAA SSejURlS OZ-b/L LOLNL 9

z yog sbewed|  voi-g| 92 (44 JBUSEAMA 184 SSouelS ikl ESL-W| 8

L ued Joold| Sy000y| S€ £2 og SSURIS 0Z-/L cor-gl v

4 Busep|  9oL-m| ve | 19)oeIg Woddng yuel jend 'leD L Jeay y81]  €E000F| €

Z NN Bunyf  00L-N| €2 L Pjoeig Bununop sepusd ¥97|  GEOOOY| & ]
! lede) faioy  Gglzoz| € 3 Yo 9Py MO C[BD) L -Jepusd| €000k b |

NOILLdINOS3a #1Uvd # 434 § 'ALD NOLLJI¥OS3a #1dud #d43d

32

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

nIvIr nuANDNrn

™ F 7 T N |
' XXW2600 BRAKE ASSEMBLY

]
REF# PART# REF# PART# DESCRIPTION QTY.
1 21 |P-108 332%%1 1/2" Cotter Pin 2 ‘
2 22 |P-107 5/16x1 1/4" Clevis Pin 2 | |
3 23 P-118 3/16"x1 1/2" Roll Pin 2
‘ 4 24 [67266  |Brake Dum 2 l
5 25 991100025 |Brake Cable Retainer 2
] 26 pacer #6520,
| =
8
9 27 Brake Pin 2
t 10 l 28 3/16"x1 172" Rolt Pin 2
11 29 1/4"-20x1.75" Bolt 2
12 [N 30 EF| Module 1 i
13 e 31 M5 -.8 Hex Locknut 3
14 32 EFI Module Mount 1
15 [N i 33 1420 Whiz Nut 2 l
16 34 Fuse Holder 2
17 35 M5 Flat Washer 3
18 | Ke 36 M5 - .8x16rmm Bolt 3
19 Bushing (Welded on Frame) 37 Relay 1 F
20 65244 Brake Band 2
- o - - — = s — m—

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

nIEIFE NIINDDrn

{ - DINnisE UITVI I ki1
XXW4000 BRAKE ASSEMBLY

Bushing (Welded on Frame)
63244 Brake Band

3321 172" Cofter Pin
P-107 516"x1 14" Cevis Pin
P-118 J16"x1 /2" Roll Pin
6726 Brake Dum
931100025 | Brake Cable Retainer

N RO R R

IHNNNNEEEEE
3

65278 5
27 165243 Braki
28 P-118 361 12" Rdlt Pin 2

WWW.mymowerparts.com



—tor-Dixte Chopper Discount Parts Call 606-678-9623 or 606-561-4983

|

Y e T, ). ), ), —

[ DIk OnNuI I &l

XXW4000 CENTER HUB ASSEMBLY

|

35
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

nIVIr NIINDNrN

pr———— — p— ——— vl e glrrre—og

i UITwr 1 ki

l XXW4000 ENGINE POD ASSEMBLY

REF # PART # DESCRIPTION QTY.Q REF # PART # DESCRIPTION QTYy.

4 68076 Twin Engine Pod 1 43 [W-108 3/8" Fender Washer 4

2 |B-202 1/2"-13x7" Bolt 2 14 {W-104 3/8" Standard Flat washer 4

3 |B-124 3/8"-16x1 3/4" Bolt 1 15 {N-107  ]3/8"-18 Nylon Lock Nut 4

4 |B-188 5/8"-11x1 1/4" Bolt 1 16 |B-181 5/8"-11x2 1/2" Bolt 1

5 IN-111 1/2"-13 Jam Hex Nut 5 47 |W-111 5/8" Lock Washer 1

6 68280 Spring Engine Idler 2 18 30234 V-ldler Pulley 2

I 7 |B-124 3/8"-16x1 3/4" Bolt 4 19 [68109 1" OB x 1" Spacer 1
8 W-110 1/2" Machined Bushing 4 20 iN-108 3/8"-16 Whiz Flange Nut 1

g9 68226-1. |ldler Engine Bracket Left 1 24 |{88226-R |kiler bracket Right 1

l 40 (61250 5/8"00 x .3811D x 3/4" Bushing 4 22 |B-156 5/16"-18x2" Bolt 8
10A |W-119 1"0D.x 5/8"ID. Machine Bushing 2 23 |W-113 5/16" Flat Washer 8

14 |W-140 5/8"1D.x 1 5/8"0D. Plastic Washer 8 24 [W-107 3/8"ID.x 1 5/8" Bewled Washer 2

‘ 412 W-149 5/8" Wafer Spring Washer 20 25 |N-103-W 15/16"-18 Whiz Flange Nut 8

36

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

RIFE NIINnRNRrn

DIk OUnNuvI 1 &1
XXWA4000 ENGINE OIL COOLER AND AIR
FILTER

WWW.mymowerparts.com

-}
REF# PART# DESCRIPTION QTY.R REF# PART# DESCRIPTION

90121 Donaldson Assembly 2,4-7,11 1 206 ; 3014 Intake Air Hose T-Fitting 1

1 |B8075 Twin Engine Pod 1 247 | 2126 Intake Air Hose 80 Deg. 2" 2

03¢ ) 22K | ohler No. |Air Filter cap Cover 2

237 1 2120 Aluminum Plenum Cower 2

24K | ohler No. |Air Filter 2

25K | chier No. |Air Filter Mount 2

26N | /A Base Frame Plate P

27B1 124 3/8"-16x1 3/4" Boit 1

8 |00123  |5.3" air Filter Clamp 2 28N | -108 3/8"-16 Whiz Flange Nut 1

9 [NA 1/4"-20x1 1/4" Bolt 2 299 | 7033-R Back Qil Cooler Frame Bracket 4

10 |NA 1/4"-20 Nut 2 308 | -108 3/8"-16x1" Bolt 2
11 NA - Ak Cleaner Canist T} [ 34N | 108 [3/8"-16 Whiz Flange Locknit 70

| 42 190125 2.5 Hose Clamp 8 329 | 7033-F Front Gil Cooler Frame Bracket 1
43 (72126-T Intake Air Hose 1 337 | 0100-72 Qi Cooler Bracket 1

! 14 {90115 Tubinator 1 34B| -206 3/8"-16x1 3/8W x 2"1. SQ U-Bolt 4
415 |60103-L Oill Cooler 2 3581 101 1/4"-20x1/2" Bolt 4

16 68231 Worm Clamp 4 36N 102 1/4"-20 Whiz Flange Nut 4

17 |w-102 1/4" Flat Washer 8 37N -107 3/8"-16 Nyloc Lock Nut 8

18 |B-102 1/4"-20x3/4" Bolt 8 386 | 00043 Spacer - Mounting Pod 4

| 18A [N-102 1/4"-20 Whiz Flange Nut 8 39B | -244 1 3/8"W x 3 1/4"1. U-Bolt 8

419 (90126-T Intake Air Hose 1 i
— - = T —
37



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

Iy niinnnre

77771/ "R /T 7N

XXW4000 ENGINE PLACEMENT

/e

: E~—®
g O
i v

! REF # PART # DESCRIPTION QTY.§ REF# PART # DESCRIPTION

41 |B172 1/4"-20x1" Bolt 6 11A |72230 3/8"x3" Pipe Nipple 1
2 [W-102 [1/4" Flat Washer 6 42K | ohler No. 45 Deg.elb-1/4"mpx-. 38" barb 2
3 |N102 1/4"-20 Whiz Flange Nut 6 13 60113 1/8"x3/8" 90 Deg. Fitting 2
I 4 160119  |Amzoil Filter 2 14 (60114 1/8"x3/8" Straight Fitting 2
5 160122  |Amzoil Filter Mounting Base 2 15 68231 #4 Clamp 5

6 |68119  |Mounting Bracket 1 16 [67013 Spring Clamp (Green) 10
7 |B-135  |3/8"-16x1" Camiage Bolt 2 47 (67019 Hose Barb Brass 4

8 (10231 Qil Drain Pipe cap 2 18 |60109 38" Black Hose Ft./
g 168230 Ot Drain Hose 2 19 |67022 1/4" Street Tee 2
410 (60102 |3/8" T-Union Fitting 2 20 (87113 38" Male Pipe 38" Barb Straight | 2
41 10230  |3/8"x4" Pipe Nipple 1 21 |60116 38" Swivel x 3/8" Barb 4

38

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MasEr niinnnrn

T"—‘—“— == Winik VI I kit ‘_“—“—_‘
|
20Hp KOHLER ENGINE

REF# PART# DESCRIPTION QTY.
: 1 |B199 7/16"-20x2" Hex Head Boit 2
2 |W-108 7/16" Lock Washer 2
| 3 (W44 7/18" Stainless Believilie Washer 2
4 (K100 1/4"x2 1/2" Key Stock 2 '
' 5 |68300 Ciutch Pulley 2 '
6 (68306 Spacer 2 ‘
|
39

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

__ FRRIEFE DIINDNDrn

REF# PART#

——— —

1777717 /71 7
KOHLER 26Hp EFI ENGINE

&y

\ﬁ«“

-
(2

O o

DESCRIPTION QTY. # PART# DESCRIPTION

1600018 Muffler - Kohler 26Hp EF 1 18 |W-104 |3/8" Standard Flat Washer 1
2 |K-100 14"%2 112" Key Stock 1 19 |400025 |Amsoil Filter Mount 1
3 |W-145 1-9/8" x 1-3/4" Washer 1 20 |60119  |Amsoail Filter 1
4 |99075005a75D |Spiit Pulley 5 x 4 34°x1 1/8" Bore| 1 21 |60122  |Amsail Filter Head 1
5 |W-144 7/16" Bellevile Washer 1 22 |W-102 | 1/4" Washer 3
6 |W-108 7/16" Lock Washer 1 23 |B172  |1/4"20x1" Bott 3
7 |[B114 7/16"-20x34" Boit 1 24 |60113 | 1/8'x3/8" 90Deg. Fitting 2
8 |600016 Boit - 1/2" x 3 1/2" Hex Konler Oil 25 |68231 |#4 Hose Clamp 3
Cooler 2 26 |87113  |38" Mdle Pipe 3/8" Barb Straight | 1
9 |NA02 1/4"20 Whiz Flange Nut 4 27 |60102 |38 Black Pipe Tee 1
10 |400017 Bracket - kahler il Cooler 1 28 |68230 |Oil Drain Hose Assermbly 1
| 11 |77 M6-1.0 Acom Nut 2 29 |10231 |3¥8" Stedl Pipe Cap 1
12 |60103L Oil Cooler 1 30 |10230 |4" Pipe Nipple 1
13 |W-102 1/4" Flat Washer 4 31 |67019 |Hose Barb Brass 2
14 |B-101 14"20x1/2" Bolt 4 32 67022 | 1/4" Street Tee 1
15 |N-102 1/4"20" Whiz Flange Nut 3 33 |67013  |Spring Clamp Green B
16 |N-107 /816 Nyloc Nut 1 34 |60116  |3/8' Swivel to 38" Barb 2
17 |B-165 3/8"-16x2" Bolt 1
40

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

—— — A —————— S B S T o st s o S

DI Ui 1 ki1

H
T l
I | 1. Write kil wirel a
.. e Y 2 Red icharge wirel
Kohier Wiring 3 2 3 Blue Istart wirel
} i 4. Fused wire to hot post on starter)
Harness ] 5. Green from oil sending unit
5|4
comectokorier DiXi€@ Chopper Wiring Harness Connect to gnition |
Wiring .Hc:mess Swilch !
* , | Dot
OR =
LBk o g
b . B
9 L D! Voo Guoge |
R R L
e i | R .
GR ' i Tl
e, HORN | e - I
R _.__3.,1,_ — 5
—— j : ‘ ;
Starter . ; - l i VoltGuoge |
Salenoi i ] : ;
T o el ® | |
[ 23edl e ]
& 1 Starter N J I S
B “ i ! ’
Battery Tmmm————— R e *“”‘”!‘"""'”"'“"i
a ’ SEAT Yoo Guage
. SWITCH _
Q ',// Connect 1o Seat Relay 44»&»%{:‘ e L
Ground to e | ~
AH connectors oré viewed Transenission .;LK hd \-[
from wire end, Frame
REF# PART# DESCRIPTION QTY.§ REF # PART # DESCRIPTION QTY.
4 12 120227-36]36" Red Battrey Cable 1
2 |65526 Twin Harness 2 13 |80117 Hom 2
3 120245 ignition Switch 2 44 (40220 Mercury Switch 2
4 |20246-T Hour Meter/Tach 2 15 |C-112 Clamp for Mercury Switch 2
5 68247 Tach Bracket 2 16 |65510 Seat Relay 2
6 |NA Battery 1 17 197191 Seat Relay Pigtail 2
7 120228 Battery Strap 1 18 65509 Fuse 2
8 14078 Baitery Box 1 19 20254 Fuse Holder 2
g9 20225-B Red Rubber Boot 1 20 68238 Vac Guage 2
40 |20227-72 Battery Cable Positive (72") [ 1 21 {68239 Volt Guage 1
14 |20226-B Battery Cable Ground (12") 1
41

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FPRIEF OIINDDEN

WWW.mymowerparts.com

I ENnEL ODIIVN 1 six
Key Switch
Yeaqt Relay Connector
Reg wéw
Biock @ m ,_ Brown Seot Black
White —
m,;, Green
: fiack
L ] : _—
5 5 [hlock @——— Bue
| M l wnite
o white SRR SR I Mmﬁfonggzgog‘;g; g
Blue ;
Reg
Connector "C” i
Mate to ECU Moduie . Green | Black l
’ Yellow
: Fuse
Red MW..E_QJL._ \\Blue z
; Orcngeé /‘/,»' i : \N\\“\
l ’ I o ! ]thte : . i
Blagk
e
+ n
- Mercury ©
Switch d »
§ Hed B: !A \
% iDiode
Fuel O a4 Black Red 1t
Pump ECU Light \ A "
L onavre Comect o Brownwieon | Battery
500005
REF # PART # DESCRIPTION QTY.R REF # PARY # DESCRIPTION QTy. 5
4 |500002 |[Kohler 26Hp EF1 Wiring Harness| 1 é
2 20245 Ignition Switch g 41 140229 Mercury Switch 1
3 120246-T {Hour Meter/Tach 1 12 C-112 Clamp for Mercury Switch 1
4 68247 Tach Bracket 1 13 65510 |Seat Relay ' 1
5 |N/A Battery 1 14 |S7191 Seat Relay Pigtail 1
6 20228 Battery Strap 1 15 (65509 Fuse 1
7 14078 Battery Box 1 16 20254 Fuse Holder 1
8 20225-B |Red Rubber Boot 1 17 |60117 Low Oil Horn 1
9 120227-72 |Battery Cable Positive (72") 1 48 |500005 |(Ground Wire 1
10 i20226-B |Battery Cable Ground (12"} 1 19 500003 |ECO Light 1 :
42



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MRIEFr DIINNnnrer

—— ————— — A . — ——— — m—

LNk OIvI 1 &11

| NOTES

43
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

T 7174 [ of ﬂl'ﬂnﬂl'”

T e e p— —_— —————————————— P—
R rr e ]

DIk IV 1 ki
|
NOTES
I
{
l
1
. m— — = = - -

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MrrsrFr firnnnrn

EJINIL UIIOI I kl7

6302 E. County Road 100 North
Coatesville, IN. 46121
Phone 1-765-CHOPPER
www.dixiechopper.com

Dixie Chopper, Magic Circle, and the Magic Circle Atom Logo are all trademarks of Magic Circle Corporation and
may not be reproduced without permission.
Printed In USA

Specifications and instructions subject to change without nofice,
Print Date 3/01

WWW.mymowerparts.com



